*AMERICAN WATER REDACTED COPY

October 7, 2019

JEA Procurement Bid Office

21 West Church Street

Customer Center 1st Floor, Room 202
Jacksonville, FL 32202

Re: Invitation to Negotiate #127-19 for Strategic Alternatives

American Water Works Company, Inc. (American Water) is pleased to submit the attached proposal in response
to the JEA Invitation to Negotiate #127-19 for Strategic Alternatives (ITN). American Water proposes to acquire
JEA’s water and wastewater systems and partner with existing management and community leaders to achieve
JEA’s vision of the future. This proposal charts a path to an exceptional future for JEA and especially the people
of greater Jacksonville who will benefit from the stability and innovation American Water offers. We believe it
[...]
in 46 U.S. states. American Water conducts the majority of its business through regulated utilities that provide
water and wastewater services, collectively presented as our “Regulated Businesses.”

Our Regulated Businesses provide water and wastewater 14 MILLION
services to residential, commercial, industrial, public authority, E B E E E E PEOPLE
fire service and sale-for-resale customers. Following our SERVED
proposed transaction, JEA water and wastewater will be an E E E E E E E DA".Y
integral member of American Water's Regulated Businesses

segment. We also operate Market-Based Businesses that provide a broad range of related and complementary
water, wastewater and other services to residential and smaller commercial customers, U.S. government
military installations, shale natural gas exploration and production companies, municipalities, utilities and

industrial customers. American Water does not have electric distribution operations and does not intend to bid
for JEA’s electric assets.

American Water Values & Strategies

American Water Values

Our core values help explain who we are as a company and what we
represent to our stakeholders. They are the principles that guide our
decisions and form the cornerstones of our business culture.

Safety

Safety underpins everything we do. Every day, our employees should return
home in the same, or better, condition as they were when they came to
work. Our commitment to safety extends to our customers and the
communities we serve. Our target is—and must be—zero injuries.

Trust

We are the trusted source of everything water. Our customers and all our
stakeholders trust in our ability to operate in accordance with federal, state

and local regulations and be a leader in the industry. We are the only
consumable/ingestible utility service and we don’t take this trust for

granted. We will continue working to bring together all stakeholders to

ensure that we have safe, reliable and affordable water and wastewater

services. We have a long and rich history of serving customers and

providing trusted solutions for the communities we serve, and we will continue to do so.

23



RESPONSE TO JEA INVITATION TO NEGOTIATE (127-19)

Environmental Leadership

We are responsible for the sustainability of critical water and wastewater services, but clean water doesn’t
happen without environmental leadership. At American Water, we all play a role in being an environmental
leader, from ensuring water quality at our plants to conserving energy and being an environmental policy leader.

Teamwork

We continue to build an environment where every employee feels included and knows how he or she contributes
to the company’s strategies and goals. We promote and support an inclusive and diverse culture, and work
together to meet common goals. We hold each other accountable and challenge each other to reach the best
decisions to help ensure that we meet our commitments to the communities we serve.

High Performance

Consistent high performance is the key to being the best water and wastewater utility in the country. When it
comes to complying with strict federal regulations for delivering clean, quality drinking water, we consistently
score among the highest of all water providers.

American Water Strategies

Our purpose and values drive our company strategy. We have
developed our “strategy wheel” to illustrate what we must do to
reach our vision. It features five key focus areas for our business.
Each area has associated performance aspirations and goals,
designed to deliver continuous improvement through the coming
years.

Customers

Our customers are at the center of everything we do and every
decision we make. We want to be the best, and if our customers
have a choice as to who serves them, we want them to choose
us. Customer input, along with empathy for our customers’ ideas
and experiences, drives how we change and improve our
processes and systems. We are all about showing customers and
communities that we care about what they care about. It is why
people trust us to provide a life-sustaining service every day. As
a result, our customer base continues to grow.

Safety

Safety is both a strategy and a core company value, and that is on purpose. To us, safety is more than just
“the right thing to do.” The health and safety of our employees and contractors is a leading indicator of our
company’s health. Simply put, if we get safety right, we can get everything else right.

People

Maintaining an environment where our people feel valued, included and accountable is critical to our ability to
serve our customers every day. We are working together to create an environment where employees can live
up to their fullest potential and feel confident that what they do directly contributes to our company’s ability to
stay strong, grow and make a difference in our customers’ lives.

24



RESPONSE TO JEA INVITATION TO NEGOTIATE (127-19)

Operational Excellence

To excel, we have to get the fundamentals right. Our operational excellence strategy helps us to find better and
more efficient ways to do business and to provide safe, clean and affordable water services for our customers.
As the largest water and wastewater company, we assume the responsibility to go beyond minimum
requirements and be an industry leader in operational and environmental excellence.

Growth

We believe that when companies grow, they can invest more in creating stable jobs, training, benefits,
infrastructure and investment in our communities. Our growth benefits all our stakeholders, including our
shareholders.

Regulated Business - Our Core Business Provides Clean Water for Life

American Water provides water and wastewater services to residential, commercial, industrial, public authority,
fire service and sale-for-resale customers in 16 states. We serve 3.4 million active customer connections in
approximately 1,600 communities and provide more than 1 billion gallons of treated water every day. American
Water’s experience in servicing large populations is unmatched by any other regulated U.S. water or wastewater
company.

Regulated water and wastewater accounted for 87% of our total operating revenue in 2018. Our utilities are
generally subject to economic regulation by state public service commissions (PSCs). Various federal, state and
local governments also regulate environmental, health and safety and water quality matters.

With many assets across our expansive footprint, we have operating expertise in a wide range of treatment
technologies and facility types. Additionally, we have encountered and solved countless operational challenges
over our 133-year history, which has shaped our culture to become intensely focused on operational excellence
as a core strategy.

25



RESPONSE TO JEA INVITATION TO NEGOTIATE (127-19)

Capital Investments to Ensure Safe and Clean Water Delivery

To grow, maintain and make our water and wastewater systems more reliable and resilient, American Water
plans to invest $8.0 billion to $8.6 billion in capital expenditures over the next five years just in the jurisdictions
we currently serve. Capital needs are continually assessed based on our asset risk framework and prioritized
based on our asset investment strategy, which includes the number of customers impacted, resiliency needs,
impacts of climate variability, critical facilities served and community growth. Our capital program is governed
by strict policies and practices to ensure that capital dollars are deployed in an efficient manner to meet the
most significant and critical needs on behalf of our customers.

We have proactively improved our pipe renewal rate to a 120-year replacement cycle (0.8%+) compared to the
national water industry average of a 250-year cycle (0.4%/year), which will enable us to replace 2,000 miles of
main and collection pipes over the next five years. In addition, during this same period, our capital investment
in treatment plants, storage tanks and other key above-ground facilities will increase by over 10%, further
addressing infrastructure renewal, resiliency, water quality, operational efficiency, technology and innovation
and emerging regulatory compliance needs. Additionally, we are investing significantly in resiliency projects to
address the impacts of climate and weather variability by hardening our assets to ensure water and wastewater
service during hurricanes, tropical storms and other extreme weather events.

Proven Leader of Wastewater Fundamentals

In addition to our expertise in potable water, American Water owns and operates 130 wastewater treatment
plants (WWTPs) across the U.S., which range in size from less than 10,000 gpd up to 20 MGD. In addition, we
own and operate more than 175 wastewater collection systems with a combined total of more than 2,500 miles
of separate sanitary and combined wastewater system piping and over 600 sewage lift stations.

Given the vast number and scale of these facilities, American Water has experience with nearly every
conventional and advanced wastewater treatment technology currently being used in the industry, including
numerous activated sludge and biological nutrient removal configurations; trickling filters; rotating biological
contactors; facultative lagoons; sequencing batch reactors (SBRs); membrane bioreactors (MBRs); grit and
screenings headworks technologies; aerobic and anaerobic digesters; gravity and dissolved air floatation
thickening; centrifuge, belt press and screw press dewatering; and thermal drying and lime stabilization.

American Water is able to draw on the industry-leading experience of our operations and engineering staff in all
of our states and at corporate to better inform our decision-making process when evaluating alternatives for
upgrading or expanding existing equipment or facilities.

American Water has experience tackling the multitude of challenges that wastewater systems face on a regular
basis. Like JEA, a number of our WWTPs are located in warm-weather climates and where water resources are
limited. We have experience developing and operating a range of water reuse facilities in various service areas
and through our association engagements.

For example, six of American Water's WWTPs in California provide reuse water for local crop and landscape
irrigation, and American Water recently completed construction of the first unrestricted non-potable reuse
facility in the State of Oklahoma at our Fort Sill WWTP, where the reuse water is currently used for landscape
irrigation and cooling water purposes. In New Jersey, American Water owns and operates several MBR facilities

26



RESPONSE TO JEA INVITATION TO NEGOTIATE (127-19)

that discharge highly treated effluent to ground water, which helps to replenish aquifers and eliminates pollutant
loading to high-quality streams from septic systems in the area.

In addition, many of our facilities discharge to sensitive ecosystems, which means we must meet stringent
discharge standards related to biochemical oxygen demand (BOD), total suspended solids (TSS), total nitrogen
and phosphorous. Specifically, American Water owns multiple WWTPs near Woodbridge, VA, that discharge to
tributaries of the Chesapeake Bay. These facilities are equipped with SBRs and tertiary filtration technology that
allow the facilities to meet stringent total nitrogen and phosphorous discharge requirements. In fact, our plants
have been so successful in meeting their total maximum daily load (TMDL) allowances that we have been able
to offset operating costs by selling excess nutrient trading credits to nearby utilities that cannot meet their own
discharge limits.

Several other American Water WWTPs also provide biological and/or chemical nutrient removal, which is an
important factor for reducing the risk of harmful algal blooms in large urban water bodies like the St. Johns
River.

Wastewater Innovations

American Water is also a leader in innovation, having developed and patented a wastewater treatment process
technology called NPXpress. This process reduces aeration energy consumption by up to 50% and supplemental
carbon sources for Biological Nutrient Removal (BNR) plants by up to 100%. The unique operating conditions of
the NPXpress process promote the growth of a type of microorganism that removes nitrogen and phosphorus
in wastewater. These microorganisms require less oxygen and carbon sources to convert ammonia nitrogen to
nitrogen gas than conventional BNR plants. This is just one example of the technical expertise at American
Water.

Market-Based Business - Innovative Customer-Centric Offerings

We also operate Market-Based Businesses beyond regulated utility services that provide a broad range of
related and complimentary water, wastewater and other services to residential and smaller commercial
customers, the U.S. government on military installations, and municipalities, utilities and industrial customers.
These businesses are not subject to economic regulation by state PSCs. Our primary market-based businesses
are the Military Services Group and Homeowner Services Group.

Military Services Group

American Water’s Military Services Group (MSG) is a trusted partner of the Department of Defense and holds
50-year contracts through the Defense Logistics Agency’s (DLA) Utilities Privatization program. As of September
2019, MSG holds operations and maintenance contracts at 16 military bases across the country, including in
the Southeastern U.S. at Fort Polk, LA, and Fort Rucker, AL. The scope of these contracts generally includes the
daily operations and maintenance of the installations’ water and wastewater systems, a capital program
focused on asset replacement and, in certain instances, systems expansion. The replacement of assets
assumed when a contract is awarded to American Water is funded from the contract fee. Our backlog of revenue
associated with our MSG contracts is approximately $5 billion, with an average remaining contract term of 42
years.

27



RESPONSE TO JEA INVITATION TO NEGOTIATE (127-19)

The U.S. Navy has not been as active to date in privatization efforts as have the Army and Air Force, and we are
working with Navy leadership and the Department of Defense to find ways we can be solutions providers for
these critically important installations. With the exceptional representation of the Navy and Marine Corps in
Jacksonville, we look forward to this continued constructive engagement.

American Water is trusted by the U.S. Department of Defense

to manage water and sewer systems on military bases

||| iii!ilii:liiiliﬂ

We are proud to receive awards and recognition for projects, initiatives and achievements from various agencies
across our portfolio. Several notable achievements include:

Recognition by the U.S. Army with an “Installation Excellence Award” for achievement related to energy
reduction at Fort Rucker. The award, achieved through partnerships with companies like American
Water, is awarded to installations that “better mission performance and enhance the working and living
conditions for military men and women, DoD civilians and their families.” Between 2015 and 2017, Fort
Rucker reduced energy usage by 11% and since 2007 has reduced water usage by 48%. The
achievement was made possible through a partnership with the University of Memphis and the Alabama
Department of Environmental Management to study energy usage at the main wastewater treatment
plant. As a result of a number of recommended operational adjustments, the team is seeing a more
than 15% reduction in energy usage at the treatment plant alone.

The Oklahoma Water Resources Board (OWRB) recognized Fort Sill leadership in late 2018 during the
Governor's Water Conference. The water reuse project sought to address problems suffered during the
state’s four-year drought from 2010-2014 and is a critical part of system resiliency for service members,
contractors and families across the installation. This project was the first entity in Oklahoma to win a

28



RESPONSE TO JEA INVITATION TO NEGOTIATE (127-19)